ARONY .
o e

L

EPARTYE,
#o1193.08

STATE OF MAINE
DEPARTMENT OF
ENVIRONMENTAL PROTECTION

Tare o w®

PAUL R. LEPAGE PAUL MERCER
GOVERNOR COMMISSIONER

November 9, 2018

Mr. Scott Reed

Environmental Manager

ND OTM, LLC

35 Hartford Street

Rumford, ME. 04276

e-mail: scott.reed@us.ndpaper.com

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0002020
Maine Waste Discharge License (WDL) #W002226-5N-S-M
Proposed Draft Permit Modification

Dear Mr. Reed:

Enclosed is a proposed draft MEPDES permit and Maine WDL modification which the
Department proposes to issue for your facility as a final document after opportunity for your
review and comment. By transmittal of this letter, you are provided with an opportunity to
[...]
their interpretation. If duplicate samples were taken at the same time please report the average.

CERTIFICATION

I certifiy that to the best of my knowledge the foregoing information is correct and representative of
conditions at the time of sample collection. The sample for mercury was collected and analyzed
using EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with
instructions from the DEP.

By: Date:
Title:

PLEASE MAIL THIS FORM TO YOUR ASSIGNED INSPECTOR

DEPLW 0112-B2007 Printed 1/22/2009



ATTACHMENT D



Protocol for Total Phosphorus Sample Collection and Analysis for Waste
Water and Receiving Water Monitoring Required by Permits

Approved Analytical Methods: EPA 200.7 (Rev. 44), 365.1 (Rev. 2.0), (Lachat), 365.3, 365.4;
SM 3120 B, 4500-P B.5, 4500-P E, 4500-P F, 4500-P G, 4500-P H; ASTM D515-88(A), D515-
88(B); USGS 1-4471-97, 1-4600-85, 1-4610-91; OMAAOAC 973.55, 973.56

Sample Collection: The Maine DEP is requesting that total phosphorus analysis be conducted
on composite effluent samples, unless a facility’s Permit specifically designates grab sampling
for this parameter. Facilities can use individual collection bottles or a single jug made out of
glass or polyethylene. Bottles and/or jugs should be cleaned prior to each use with dilute HCL.
This cleaning should be followed by several rinses with distilled water. Commercially
purchased, pre-cleaned sample containers are an acceptable alternative. The sampler hoses
should be cleaned, as needed.

Sample Preservation: During compositing the sample must be at 0-6 degrees C (without
freezing). If the sample is being sent to a commercial laboratory or analysis cannot be
performed the day of collection then the sample must be preserved using H,SO, to obtain a
sample pH of <2 su and refrigerated at 0-6 degrees C (without freezing). The holding time for a
preserved sample is 28 days.

Note: Ideally, Total P samples are preserved as described above. However, if a facility is using
a commercial laboratory then that laboratory may choose to add acid to the sample once it
arrives at the laboratory. The Maine DEP will accept results that use either of these
preservation methods.

Laboratory QA/QC: Laboratories must follow the appropriate QA/QC procedures that are
described in each of the approved methods.

Sampling QA/QC: If a composite sample is being collected using an automated sampler, then
once per month run a blank on the composite sampler. Automatically, draw distilled water into
the sample jug using the sample collection line. Let this water set in the jug for 24 hours and
then analyze for total phosphorus. Preserve this sample as described above.

DEP-LW-0844 Compliance & Technical Assist BLWQ Revision (2) May 2014



ATTACHMENT E



STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

CHAPTER 530.2(D)(4) CERTIFICATION

MEPDES# Facility Name
Since the effective date of your permit, have there been; NO YES
Describe in comments
section
1 Increases in the number, types, and flows of industrial, . O
commercial, or domestic discharges to the facility that in the
judgment of the Department may cause the receiving water to
become toxic?
2 Changes in the condition or operations of the facility that may
increase the toxicity of the discharge?
3 Changes in storm water collection or inflow/infiltration
affecting the facility that may increase the toxicity of the
discharge?
4 Increases in the type or volume of hauled wastes accepted by . O
the facility?
COMMENTS:

Name (printed):

Signature:

Date:

This document must be signed by the permittee or their legal representative.

This form may be used to meet the requirements of Chapter 530.2(D)(4). This Chapter requires all
dischargers having waived or reduced toxic testing to file a statement with the Department describing
changes to the waste being contributed to their system as outlined above. As an alternative, the

discharger may submit a signed letter containing the same information.

Scheduled Toxicity Testing for the next calendar year

Test Conducted 1% Quarter 2" Quarter 3" Quarter 4™ Quarter
WET Testing O O m o
Priority Pollutant Testing m m O o
Analytical Chemistry mi mi i o
Other toxic parameters * | | i i

Please place an “X " in each of the boxes that apply to when you will be conducting any one of
the three test types during the next calendar year.
! This only applies to parameters where testing is required at a rate less frequently than quarterly.




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: November 9, 2018

PERMIT NUMBER: ME0002020
LICENSE NUMBER: W002226-5N-P-M

NAME AND ADDRESS OF APPLICANT

ND OTM LLC
24 Portland Street
Old Town, ME. 04468

COUNTY: Penobscot

NAME AND ADDRESS WHERE DISCHARGE OCCURS:

ND OTM LLC
24 Portland Street
Old Town, ME. 04468

RECEIVING WATER / CLASSIFICATION: Penobscot River/Class B

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Scott Reed
Manager of Environmental and
Public Affairs (207)369-2203
e-mail scott.reeed@us.ndpaper.com

1. APPLICATION SUMMARY::

a. Application: ND OTM LLC (ND/permittee hereinafter) has filed an application with the
Department to modify Maine Pollutant Discharge Elimination System (MEPDES) permit
#ME0002020/Maine Waste Discharge License (WDL) #W002766-50-0-R that was issued
by the Department on October 12, 2016. In this permitting action, ND, which recently
acquired the mill property and intends to restart pulp production, seeks a reversion to most
of the provisions of the May 19, 2011, renewal permit issued to Red Shield Acquisition
LLC, as updated to reflect current river conditions.


mailto:scott.reeed@us.ndpaper.com

MEQ0002020 11/9/18 Proposed Draft Fact Sheet Page 2 of 25
W002226-5N-S-M

1. APPLICATION SUMMARY (cont’d)

ND’s mill located in Old Town, Maine is currently capable of manufacturing an average
of 566 tons/day bleached kraft market pulp or an equivalent amount of unbleached pulp.
Up until 2006, the mill also produced257 tons/day bleached kraft tissue products.
Combined with the existing capacity regained by re-conversion of existing pulp mill
equipment from a bio-refinery use to conventional kraft pulping, the existing pulping
capacity is approximately 800 tons/day. ND intends to initially restart pulping operations
at the mill’s current capacity. Once normal operations are achieved, ND will evaluate
market conditions and product opportunities to determine when and how to begin
operating the facility at its full existing pulping capacity, and making the pulp and paper
grades most optimal for ND’s strategic plans.

The 8/6/02 MEPDES permit authorized the discharge up to a monthly average of

24.4 million gallons per day (MGD) of treated process waters (including storm water and
landfill leachate) and other waste waters associated with the pulp and papermaking
process, non-contact cooling waters, turbine condensing waters and filter backwash
waters from three outfalls to the Penobscot River. See Attachment A of this Fact Sheet
for a location map of the facility. The permit also authorized discharges associated with
or resulting from essential maintenance, regularly scheduled maintenance during start-up
and shutdown. ND is seeking authorization to discharge waste water associated with both
pulping and the manufacturing of paper products as it’s long term business plan is to
produce such products once market conditions are favorable.

ND has requested to discharge treated production process waste waters (including treated
storm water runoff and treated landfill leachate from the Juniper Ridge Landfill, non-
contact cooling waters and filter backwash waters from three (3) separate outfalls. The
permittee has also requested authorization to accept and treat up to 40,000 gallons per
month of filter backwash waters from a local public drinking water treatment facility and
up to 25,000 gallons/day of wastewater from a commercial bakery. Sanitary waste water
generated at the mill is directed to Old Town's municipal waste water treatment facility
which is also permitted by the Department. ND’s production process waste waters
discharge through Outfall #001 and receive a secondary level of treatment by way of an
activated sludge process. The waste waters receive best practicable treatment via a bar
screen, two primary clarifiers (each 150 feet in diameter), an aeration basin (~ 50 million
gallons of capacity) and two secondary clarifiers (each 170 feet in diameter) before being
discharged to the receiving waters. In addition to the routine waste waters discharged, this
permit authorizes discharges associated with or resulting from essential maintenance,
regularly scheduled maintenance during start-up and shutdown, spills and release (whether
anticipated or unanticipated) from anywhere in the permitted facility. The facility’s waste
water collection and treatment systems are also used for elementary neutralization
pursuant to Maine law, 38 M.R.S., §1319.1, the facility will be seeking coverage for storm
water outfalls under a MEPDES Multi-Sector General Permit for Stormwater Discharges
Associated With Industrial Activity issued by the Department on December 7, 2016. See
Attachment B of this Fact Sheet for a schematic of the waste water treatment facility.



MEQ0002020 11/9/18 Proposed Draft Fact Sheet Page 3 of 25
W002226-5N-S-M

1. APPLICATION SUMMARY (cont’d)

Non-contact cooling waters, non-contact condensing waters including discharges from
turbine cooling waters and cooling waters for oil coolers are discharged from

Outfall #002 and do not receive any formal treatment as the only pollutant of concern
is heat. Waters discharged from Outfall #003 consist of filter backwash waters from
16 gravity sand filters used to filter raw water extracted from the Penobscot River for
process make-up water and boiler feedwater. The discharge from Outfall #003 does
not receive any formal treatment prior to discharge to the receiving water.

2. PERMIT SUMMARY

a. Requested - ND seeks reversion to the 5/19/11 permit, updated as appropriate to
reflect current river conditions and its proposed operations.

1. Reversion to the previously existing limitations for Outfall #001 on flow,
temperature, pH, BOD, TSS and color;

2. Elimination of the Total Phosphorus monitoring and limitation for Outfall
#001, consistent with the finding in the 2/16/16 modification;

3. Since ND’s current plans are to only produce unbleached kraft pulp, language
specifying that the 5/19/11 limitations and requirements associated with
bleached kraft pulp production, including the requirement to participate when
directed in the State’s Surface Water Toxics Control Program, only take effect
thirty (30) days after ND notifies the Department of its intent to resume
bleached kraft production;

4. Monitoring-only requirements for Aluminum, Copper, and Lead, until a new
DETOX model run confirms whether such requirements are still necessary; and

5. Reversion to the previously existing provisions relating to Outfalls #002, #003,
and #004.

b. Terms and conditions - This permitting action is carrying forward all the terms
and conditions of the 5/9/11 permitting action except that this permit is:

1. Eliminating the monthly average and daily maximum water quality based mass and
concentration limitations for total aluminum, total copper and total lead as these
limitations were based on a statistical evaluation of a discharge that is fundamentally
different than the proposed discharge from the ND operation.

2. Establishing screening level whole effluent toxicity (WET), analytical chemistry and
priority pollutant testing upon issuance of this permit modification. Surveillance level
testing requirements will be established as appropriate after a statistical evaluation is
completed by the Department on the screening test results as the proposed discharge is
fundamentally different than the discharge from the MFGR operation.



MEQ0002020 11/9/18 Proposed Draft Fact Sheet Page 4 of 25
W002226-5N-S-M
2. PERMIT SUMMARY (cont’d)

3. Eliminating Special Condition M, Ambient Water Quality Monitoring, as the
Department gathered sufficient information on the ambient water quality during the
previous permit term resulting in the permit condition no longer being necessary.

4. Establishing a special condition requiring ND to notify the Department 30 days prior to
commencing operations of bleaching operations at the facility.

5. Modifying the flow limitation for Outfall 001 from 24.4 MGD to “report only” for the
term of the permit given the facility will be operating as a pulp mill only upon start up.
The permittee and the Department will conduct a statistical evaluation on the flow data
upon permit renewal to establish a representative flow limitation taking into account the
present and future configuration of the facility and the waste water treatment plant
design capacity.

6. Eliminating the limitation and monitoring requirements associated with the National
Effluent Guidelines (NEG’s) found in Title 40, Code of Federal Regulations (CFR)
Part 445, Landfills Point Source Category, Subpart B, RCRA Subtitle D Non-
Hazardous Waste Landfill. NEG 40 CFR Part 445 given the landfill leachate is a
minor waste stream in the effluent.

b. History: The most current and relevant permitting and licensing actions include:

December 27, 1983 — The EPA issued a renewal of NPDES permit #ME0002020 for a
five-year term. The permit was issued in the name of the James River Paper Company
Inc.

August 19, 1992 — The EPA issued a renewal of NPDES permit #ME0002020 for a
five-year term. The permit was issued in the name of the James River Paper Company
Inc.

September 18, 1992 -The James River Paper Company Inc. appealed the EPA’s August
19, 1992 permit and requested an evidentiary hearing regarding limitations and
monitoring requirements for dioxin, furan, color, AOX, pH, whole effluent toxicity, fish
analysis, a narrative condition regarding PCB discharges, and the narrative description
for Outfall #002 contained in the permit. EPA neither denied nor granted such a hearing
and thus the permit never became effective and the permit and the appeal have since
expired. It is noted that the EPA and FJOC reached a settlement agreement in 1995 to
address the appeal but the EPA never modified the NPDES permit to reflect the
settlement agreement prior to the State of Maine receiving authorization to administer
the NPDES permitting program. In order to resolve the appeal that was pending before
the EPA’s Environmental Appeals Board and to ensure the contested conditions of the
NPDES permit remained in abeyance until the State of Maine issued a MEPDES permit,
the EPA withdrew the contested permit conditions pursuant to federal regulation, 40
CFR Part 124.19(d). The remaining terms and conditions of 9/18/92 NPDES permit
remained in effect until the MEPDES permit is issued by the State. The Order to accept



MEQ0002020 11/9/18 Proposed Draft Fact Sheet Page 5 of 25
W002226-5N-S-M

2. PERMIT SUMMARY (cont’d)

the removal of the contested permit conditions from FJOC’s 1992 NPDES permit was
accepted by the federal Environmental Appeals Board judge on May 30, 2001.

February 14, 1994— The Department issued WDL #W002226-44-D-R for a five-year
term.

December 1, 1995 — The EPA issued a formal draft permit modification for a 30-day
public comment period. On January 3, 1996, the Department issued a Section 401 water
quality certification of the permit. Due to comments received from the USF&WS, the
Natural Resources Council of Maine (NRCM) and the Penobscot Indian Nation (PIN) on
the draft permit, the permit modification was never issued as a final document.

June 27, 1997 — The James River Corporation submitted an application to the EPA to
renew NPDES permit #ME0002020 for the Old Town mill. On July 9, 1997, the EPA
issued a letter to the James River Corporation indicating the application was deemed
complete for processing.

October 13, 1998 - The Department modified the 2/14/94 WDL by issuing WDL